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Valcourt FP12 Mundo Parts List

Note that the quantities listed here below are the standard amounts that are found in each unit and not
the number of items you need to order.

# ITEM # DESCRIPTION QTY/UNIT
1 30021 SELF TAPPING SCREW 8-32 "F" TYPE X 7/16" FLAT HEAD PHILLIPS 10
2 PL66591 GLASS HOLDER 2
3 23054 FP12 ROBAX GLASS 1
4 AC06400 BLACK SELF-ADHESIVE GLASS GASKET KIT (6') 1
5 ACO06950 1
6 PL66607 1
7 SE66592 FP12 DOOR ASSEMBLY 1
8 30778 DOOR LOCK ROD 1
9 99999 BUILD TO ORDER 1
10 30038 1
11 30192 STAR RING #10 X .410-.395" OD - .025-.020" THICK 1
12 30501 1
13 30215 2
14 30423 3/8" - 16 HEX ZINC NUT 2
15 PL66588 LATCH 2
16 | AC06730 SILICONE AND DOOR GASKET 1" REPLACEMENT KIT (8FEET) 1
17 | SEA45707 FP12 INSTRUCTION MANUAL KIT 1
18 | ACO05959 METALIC BLACK STOVE PAINT-342G AEROSOL 1
19 99999 BUILD TO ORDER 1
20 | SE66585 DOOR LOCK ASSEMBLY 2
21 30143 SOCKET SET SCREW #10-32 X 1/2" 2
22 30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD 4
23 30597 HINGE PIN 2
24 30592 HINGE 2
25 30117 SOCKET SET SCREW #10-32 X 1/4" 2
26 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK 6
27 PL66616 1
28 | VA1OFLO2 METALLIC BLACK FINISHING TRIM 1
29 99999 BUILD TO ORDER 1
30 PL66602 1
31 30556 AIR CONTROL FINISHING TIP 1
32 30060 THREAD-CUTTING SCREW 1/4-20 X 1/2" F HEX 1
STEEL SLOT WASHER C102 ZINC
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33 30185 17/64" "AA" TYPE WASHER 1
34 30187 ZINC WASHER ID 17/64" X OD 1/2" 1
35 30029 3
36 PL66601 1
37 PL63766 HEADER STAND OFF 2
38 PL66500 TOP HEAT SHIELD 1
39 PL63767 SIDE FRONT SPACER 4
40 PL63768 SIDE REAR SPACER 2
41 PL53065 2
42 22155 REFRACTORY LEFT STONE 1
43 22154 REFRACTORY RIGHT STONE 1
44 22153 REFRACTORY BACK STONE 1
45 22137 FLOOR REFRACTORY SLAB 1
46 24166 CAST IRON ANDIRON FOR FIREPLACE 1
47 30506 SCREW PAN TORX TYPE F 1/4-20 X 1" BLACK 2
48 PL53145 REFRACTORY SLAB RETAINER 2
49 PL53132 FRONT SECONDARY AIR TUBE 1
50 PL53133 FRONT CENTER SECONDARY AIR TUBE 1
51 PL53134 REAR CENTER SECONDARY AIR TUBE 1
52 PL53135 REAR SECONDARY AIR TUBE 1
53 30068 STAINLESS STEEL COTTER PIN 1/8" X 1 1/2" 4
54 30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD 5
55 PL53041 REAR REINFORCEMENT 1
56 21296 C-CAST BAFFLE 24 3/16" X 20 5/8" X 14 3/4" X 1 1/4" 1
57 21148 BAFFLE INSULATION 24 3/16" X 20 5/8" X 14 3/4" X 1" 1
58 PL34026 BAFFLE INSULATION WEIGHT 1
59 | AC01385 HOT AIR GRAVITY KIT - MODERN STYLE 1
60 | AC01375 HOT AIR GRAVITY KIT - TRADITONAL KIT 1
61 49066 90 DEGREE X 8" 26GA. GALVANISED ELBOW 2
62 30640 GAKLVANISED BOX FOR AIR GRAVITY KIT 8" 2
63 30540 GRAVITY AIR KIT GRILL 2
64 99999 BUILD TO ORDER 1
65 99999 BUILD TO ORDER 1
66 | AC01364 FIRESCREEN 1
67 | AC01339 FORCED AIR KIT 1
68 99999 BUILD TO ORDER 1
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